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Tracke Mark - Zelchen des Lieferwerkes
Anggrama del suministredor
Waorks |nspector Stamp - Werkssachversténdiger
J Seilo del Tnspsttor
Certificate type - APZ Nach Carlificats n® - Priif-Nr Date - Dature- Fecha
Certificado tipo EN 10204/3.1 Cerlificado n® 285428 12 - 12 - 2016
Our order N¢ Heat Your ordar N°
Waerks - Nr 6218495 Sehmelze 423582 Bestell - Nr 10-208562/W
N de Referencia Colada Padido N°
Steel Grades Accordlng to
Werkstoff X-6-CRNITI-18-10 / 1.4541 MECAMAX Enisprechend BN 10.272-2007.
Calidad ' Corrasponde
Shape and Size - (Gegenstad Tolerance - Taisranz Bundies Bars Waight
Perfil y dimension " Tolerancia Bunde 2 |[Stabe Gewitcht 1080 Kg
RUND 40 mm h © /DIN 871 /EN 10278 Bullos Barras Peso

EN 10.088-3.2014.
AD-2000-W2/MW 10,
S.EW. 470-1976.
ASTM A 182/A 182M-15.

Requirements - Anforderungen - Exiganclas

NAGCE MR-0103-12/ISC 17845-2015.
NACE MR-0175/180 15156-3 2008,
ASME SA 182 / SA 182M-15 Section Il Parl A,

EN 10.088-5.2008.

TL 121/BRC 4541-4878 Rev.3-13 FK §235.

1.4878-F.321,

Conformmity letter/Zustimmungsschreiben TUV BADEN 28.01.1969
Walving of Countersign/Gegenzelchnungsverzicht:01.03.1877
PED 2014/68/EU, Annex |, Parag.4.3/DGR 2014/68/EU
Anhang | Absatz 4.3 Certificate/Zertiflkat Nr. 348/2008/MUG
EN 10088-5. 0769-CPR-VAS-00472-2. Corrosion tesistant steel
bars for building construction or civil engineering.

Regulated substance: No performance determined

Melting process / Erschmelzungsart / Procesc de Fusién

E.AF./AOQ.D.

Heat freatment / Warmebehandlung / Tratamiento térmico

1050C 4H/Std WATER/WASSER/AGUA

Solution annealed/AbgeschreckiiHipertemple-Centerless ground/Geschliffen/Rectificado-

Test restits - Ergebnis der Prifungen - Resuitados de los ensayos

Dimenslan of Specimen Rp0,2% | Rp1% Rm A A z Hardness Impact test / Kersbschlag / Resiliencia

Abmesstingen des Probestabes Nfmm2 | Nmm2 | N/mm2 (%L B0 ] %L4D | % Harte 180V Jules

Madida de ias prohetas MPA MPA MPA HBEw

RD. 10,00 mm. | Mn 190 225 500 40 100
Max. 700 ) 215
Temrperalure °C | Spec, N°.. 1 281 322 588 49 69 166 23212317234
20 Frobe N,
Fro N°,
C Si Mn P 3 Cr Ni T N Co
Min. 17,00 9,00 5 X %C
Max,r 0,080 1,00 2,00 0,045 0,030 19,00 12,00 0,700
0,025 0,44 1,81 0,036 0,027 17,00 9,20 0,130 | 0,0215 a,15

Visual and dimensienal inspection Radioactivily inspaction Antirmixing test - | Grain Size

Besichtingting und Ausmessung .1, | Radioaktivitétskontralle 0. K .| Spektrasic Verwechslungspr O, K., | Korngrdsse

Control visual y dimansionat Contrdl ¢e Radipactividad .| Antimezcla Tamafin de grano

Remarks « Bemarkungen - Observaciones

Sensit/Sensibil. 700° +/- 10°C. 30 min. water/wasser. ED.V /EDP

IC test ace./IK prifung mach EN 1SO 3651-2/98 Met.A. OK Acc. EN 10.204
Marian Tejedn
Quality Mng.

Works Inspector
Drer Werkssachversténdige

Inspsctor defébtica




